RECLAMATION

Managing Water in the West

Upper Arkansas River Basin

Public Water Supply Alternatives
Viability Analysis

Water Supply Alternatives for Hamilton,
Kearny, and Finney Counties, Kansas

Great Plains Region, Oklahoma-Texas Area Office
Kansas Water Office
Southwest Kansas Groundwater Management District #3

Kansas

Water Office

U.S. Department of the Interior
Bureau of Reclamation June 2014



Mission Statements

The U.S. Department of the Interior protects America’s
natural resources and heritage, honors our cultures and
tribal communities, and supplies the energy to power
our future.

The mission of the Bureau of Reclamation is to manage,
develop, and protect water and related resources in an
[...]
Dakota aquifer is characterized by high gross alpha particles, iron and combined
radium 226 and 228.

Paleo Channel

Paleo Channels are deposits of unconsolidated sediments deposited in river or
stream channels creating buried water channel aquifers®®.

An alluvial aquifer located in the Arkansas River Basin separated from the
Arkansas Alluvium has been noted in western Hamilton County®’. This alluvial
aquifer is identified as the Paleo aquifer (Paleo) for the purpose of this report.
This groundwater occurs in the Pleistocene deposits and fine-grained Holocene
deposits. Monitoring wells have been established at the 0.5 and 2.5 south of the
Arkansas River at Colorado-Kansas State line, with the 0.5 south well in the
alluvium and the 2.5 south well in the Paleo Aquifer. Water quality information
gathered indicate that this source is or at least partially separated from the
Arkansas River alluvium. The information on these wells can be found at:

15 Kansas Department of Agriculture Upper Arkansas River Subbasin Hydrogeology

18 Encyclopedia of Snow, Ice, and Glaciers, Singh, Singh, and Haritashya, 2011.

" Water Resources of Hamilton County, Southwestern Kansas, Hydrologic Investigations Atlas
HA-516 sheet 2 of 2, D.H. Lobmeyer and C.G. Sauer, 1974

29



Monitoring well in the alluvium at the Colorado-Kansas Stateline, 0.5 miles south of the Arkansas
River and, Monitoring well in Paleo Aquifer at the Colorado-Kansas Stateline, 2.0 south of the
Arkansas River .

Recharge of the Paleo in the sand-hills area south of the Arkansas River occurs
largely from precipitation. Because of the high porosity of the dune sand and the
presence of many undrained basins that serve as catchment areas for the rainfall,
much water percolates downward to the zone of saturation. Very little water is
lost to runoff, most of the precipitation in this area is held in the basins until it
percolates downward and/or evaporates. The Arkansas valley probably derives
part of its groundwater by lateral movement from adjacent areas. The huge area of
sand hills that extend from Prowers County, Colorado, to Ford County, Kansas, is
a principal recharge area for the groundwater reservoir in much of southwestern
Kansas.'®

There is little information on the Paleo. Several agricultural wells are located over
this buried channel. Syracuse also has four wells located in this formation. The
well logs indicate a very productive formation capable of producing over 1000
gpm and approximately 100’ in depth. The Syracuse wells’ only treatment is
chlorination.

The extent, sustainability and risk of contamination of this source are unknown.
The Paleo is the source of quality water for the City of Syracuse and farming
operations, as well as a resource for Hamilton County. Additional information on
the Paleo is needed before it can be utilized as a long term water source.

Figure 6 shows the approximate location of the Paleo Channel with several
wells® in the area south of the Arkansas. The well logs are included in Appendix
D.

'8 Geology and Groundwater Resources of Hamilton and Kearny Counties, 1943, Kansas, Kansas
Geological Survey
19 KGS Water Well Completion Records Database

30


http://waterdata.usgs.gov/nwis/uv?site_no=380117102023801
http://waterdata.usgs.gov/nwis/uv?site_no=380117102023801
http://waterdata.usgs.gov/nwis/uv?site_no=375936102023901
http://waterdata.usgs.gov/nwis/uv?site_no=375936102023901

iPLowers

A B Cooiidge [ 1

|

|

|

| $%. pop. 86

| #
|

| L &

".____ o
95410 aapts 2eyir NS
b Toadd

24T ===
| wajedt 4 500,
o agE- ed1E

=f = e
| ITIW 7f‘-"9;m‘.‘\\\

Lt A b
& =E17 X
-

Bee,
Yeg0g e

A a28m28 28227 — 2 T
ﬁ?_zﬂ?ﬂ fazen i b Syracuse
i =E18a = -
| 11238 & 00T ABAT4 _‘"'h‘—x\ BT .
| . i \W\ 0B T
= £8900 - "““—x.._h_x
= A r o -\""--\.\_‘_
I 22 Sasen e ‘z\;u?\“-.
e 31008 ; i, 4
310088 - ~ S
A \‘3“‘13 Angidhaoazs 7
i 100034
| e D P
—
Legend —~—~ ;
AT e
e Y
| Water Source | PaleoChannel (Estimated) i 3:2‘;“5859?
| — -
| 4 Unknown | Alluvial Aquifer =21 Z g
— S6a2
| 4 Aluvium Dakota Aquifer
| 4 Dakowa
| | + poo Hamilton
| Public Supply Wells: Syracuse
| ® Proposed Well: GMD3
[ eee—
Paleo Wells 0 25 5

Figure 7. Paleo Channel Aquifer Estimated Location.

Wholesale Water Providers

Preliminary discussions with City of Lakin and Wheatland water indicated that
both entities had available water rights and were open to becoming providers of
treated water to communities within the area.

Lakin

Lakin obtains its water from eight wells drilled into the Ogallala. The city is
currently using only two of their wells because the others all violate the EPA’s
MCL for uranium. Other quality issues are additional radionuclides, iron, and
manganese.

Lakin is currently working on the design of a nanofiltration treatment facility that
will have the capacity to treat 1.5 million gallons per day (mgd) and could be
expanded to 2.25 mgd. Lakin’s 2050 demand is 709 ac-ft per year with an
authorized water right of 1,013 ac-ft per year, leaving them with excess water.
Lakin has completed the deep disposal well necessary for NF treatment and has
begun construction on the treatment facility.

31



Lakin has secured an alternate water source for the irrigation of their municipal
golf course, which currently accounts for about 16% of all of their water use.
When this alternate source is in place, Lakin hopes to have an adequate supply
and treatment capacity to sell treated water to other entities.

Lakin’s water rates are tiered and are as follows: $40.16 for the first 5,000
gallons; $3.76 per thousand gallons for 5001 — 10,000 gallons, $5.01 per thousand
gallons for 10,001 — 18,000 gallons; $5.62 per thousand gallons for 18,001 —
40,000 gallons; $6.24 per thousand gallons for more than 40,000 gallons.

Wheatland Electric Cooperative

Wheatland, located in western Kansas, was established in 1948 as a distribution
and power cooperative to provide a needed electric service for the member
consumers. Along with power, Wheatland has developed water resources and is a
regional provider of water. Wheatland has water rights to both contaminated and
fresh Ogallala sources.

Wheatland’s reverse osmosis plant, located near Garden City, Kansas, has a
capacity of 6 mgd and could be expanded to 15 mgd. It is the sole supplier to
Finney RWD1, supplies 2 mgd to Garden City, and supplies 1 mgd to others.

Disposal is via a class 1 injection well into the Arbuckle formation. Wheatland
operates 14 wells south of Holcomb, 2 wells south of the Arkansas River, and 3
wells near Garden City that feed into the RO plant. They currently have 15,000
ac-ft of unused water rights. Wheatland provides water to a Tyson processing
plant and reclaimed water from Garden City to the Sunflower Company cooling
tower water. Wheatland’s existing infrastructure is 2-miles from Holcomb and
approximately 6-miles from Deerfield.

Water Treatment

The drinking water treatment standards for public water providers in Kansas are
included in Kansas Administrative Regulations 28-15. The treatment
technologies below can be designed to meet these standards within their known
capabilities.

lon Exchange

lon Exchange (IX) is a chemical process where certain unwanted ions of a given
electrical charge are absorbed on resin to be removed from the solution, and
replaced by wanted ions of a like charge. 1X is an EPA Best Available
Technology Economically Achievable (BAT) for the following contaminants:
barium, beryllium, chromium, copper, cyanide, lead, nitrate and nitrite, thallium,

32



radionuclides, and uranium?. 1X is used extensively in both water and
wastewater treatment. Some of the common applications are water softening,
demineralization, desalting, ammonia removal, treatment of heavy metal
wastewaters, and treatment of some radioactive wastes.

Pretreatment prior to X may be required to reduce excessive amounts of TSS,
which could plug the resin bed, and typically includes media or carbon filtration.
The IX resin requires regular regeneration, the frequency of which depends on
raw water characteristics and the unwanted ion concentration. Since the removal
of all of the hardness is undesirable for a domestic water supply a portion of the
flow may bypass the exchangers to give a blended water of the desired hardness.
Preparation of the NaCl (or KCI) regenerating solution is required. If utilized,
pretreatment filter replacement and backwashing will be required. Table 13
describes some of the benefits and limitations associated with IX treatment for
public drinking systems.

Table 13. Comparison benefits and limitations associated with IX treatment for drinking
systems (Reclamation, 2010).

Benefits: Limitations:
Acid addition, degasification, and Pretreatment lime softening may be
repressurization is not required. required.
Ease of operation; highly reliable. Requires salt storage; regular regeneration.
Lower initial cost; resins will not wear out Concentrate disposal.
with regular regeneration.
Effective; widely used. Usually not feasible with high levels of TDS'.
Suitable for small and large installations. Resins are sensitive to the presence of
competing ions.
Variety of specific resins are available for No Reduction in the total dissolved solid
removing specific contaminants. TDS' concentration of treated water.
Does not remove suspended solids.

! Total Dissolved Solids (TDS)
Membrane filtration

Membrane filtration is a pressure- or vacuum-driven separation process in which
particulate matter larger than 1 micrometer is rejected by an engineered barrier,
primarily through a size-exclusion mechanism and which has a measurable
removal efficiency of a target organism that can be verified through the
application of a direct integrity test.?* This definition includes the following
membrane processes commonly used in drinking water treatment:

e Microfiltration (MF)

20 \Water Treatment Plant Design, 3rd edition, American Water Works Association, 1998
2! Membrane Filtration Guidance Manual, EPA, 2005.

33




e Ultrafiltration (UF)
e Nanofiltration (NF)
e Reverse Osmosis (RO)

A visual representation of various membranes pore size removal capabilities are
shown in Figure 7. MF and UF are used for the removal of suspended solids,
Giardia, and Cryptosporidium and the reduction of turbidity. MF and UF do not
have the capability of treatment necessary for the water quality of the Dakota or
Ogallala Aquifer and will not be consider an alternative treatment method.

MEMBRANE FILTRATION

SUSPENDED BACTERIA VIRUSES DISSOLVED DISSOLVED WATER
SOLIDS SOLIDS SOLIDS
DIVALENT)

S 8 B B B

MICROFILTRATION MEMBRANE

b 4 ] [
ULTAFILTRATION MEMBRANE

A 4 [ 1

NANOFILTRATION MEMBRANE

W

REVERSE OSMOSIS MEMBRANE

b

Figure 8. Membrane filtration capability illustrated to show the typical passing resistance
through various membrane technologies®*.

Nanofiltration

NF is a physical and chemical filtration membrane process capable of filtering
water quality contaminants down to 0.001 micrometers in size.”® NF has a lower
rejection rate for monovalent ions than multivalent ions and can operate at
significantly lower operating pressures than reverse osmosis membranes.

Some of the benefits and limitations associated with NF membrane treatment for
public drinking systems are shown in Table 14. A NF membrane system includes
a sequence of treatments (train) designed to meet treatment needs of a particular
water quality and typically requires:

e Chemical addition for pretreatment and pH adjustment,

e Cartridge filter for the removal of large particles that may foul the
membranes, and

22 \Water Treatment Plant Design, 3" edition. Denver, Colorado. American Water Works
Association. 1998.

23 \Water Treatment Primer for Communities in Need, Desalination Series Report No. 68. Bureau
of Reclamation. 2010. Denver, Colorado.

34



e Disposal system for concentrate management.

Table 14. Benefits and limitations associated with NF membrane treatment for drinking

water systems (U.S. EPA, 2006).**

Benefits:

Limitations:

Absolute pathogen removal.

Capital costs for all membrane technologies
are relatively high.

Effective removal of colloidal material,
organics, and disinfection byproducts.

Concentrate disposal costs add additional
capital and operations and maintenance
expenses.

Ease of adding additional modular
components allows for future increases
in treatment capacity with reduced
capital costs.

NF membranes can have up to a 90
percent recovery rate, therefore
decreasing concentrate disposal.

Operations and maintenance costs for NF
membranes are high because operation
requires skilled and intensive labor to perform
activities such as chemical cleaning and
pretreatment for turbidity and suspended
solids.

Reverse Osmosis

RO utilizes an applied pressure to overcome osmotic pressure and force the
permeate across a membrane and the reject with the dissolved salts (ions),
particles, colloids, organics, bacteria remain. RO could provide an effective
means of treatment for the Dakota and Ogallala Aquifer. Since both NF and RO
are similar technologies and are valid advanced water treatment alternatives NF
was selected for alternative comparison since it has a lower cost.

Table 15 provides a listing of contaminants and removal by the two selected

treatment technologies, 1X and NF.

% Technology and Cost Document for the Final Ground Water Rule. United States Environmental

Protection Agency. 2006. Washington, D.C.

35




Table 15. Treatment Technologies and contaminants removed.

Contaminants Dakota Ogallala Treatment
Aquifer Aquifer Technologies
contaminant removal

lon Exchange Nanofiltration

Chloride

Fluoride

Gross Alpha Emitters

Beta patrticles
Radium (226,228)

Uranium radiation

Iron

Manganese

Selenium

Sulfates

Total dissolved Solids

Uranium

Alternatives

Formulation

Alternatives were formulated based on their ability to meet the planning
objectives of providing water, meeting public drinking standards and meeting the
estimated 2050 water demand of the communities.

The major considerations or concepts explored in the development of the
alternatives were:

e Advanced water treatment for each community individually

e Two options exist for the importation of fresh water supplies. The
communities could purchase a right in the Paleo, or obtain water from an
Ogallala location not influenced by the Arkansas River.

e Development of a Regional Authority to construct, operate and maintain
the individual treatment systems of the locally impaired sources. Little
information was available in the reduction of cost and for the purpose of
this report; it was assumed that a 40% reduction in O&M of the facilities
could be realized from the Regional Authority.

e Development of a Regional Authority to construct, operate and maintain
the infrastructure required for the importation of fresh water.

36



e Purchase and conveyance of treated water from other public water
providers.

These concepts were developed for each entity that was identified as having a
need for advanced treatment or importation of water in order to meet the public
drinking standards and/or 2050 water demand.

Infrastructure

The required infrastructure was developed utilizing the estimated 2050 demand in
ac-ft per year for each of the entities. The maximum daily demand was utilized to
size the infrastructure for the conveyance and treatment systems. The maximum
daily demand was calculated by multiplying the average daily demand by a
peaking factor of 2.25 and is expressed in terms of gallons per minute (gpm).
Table 16 provides a summary of the calculated infrastructure demands for each
community. Note that Lakin is not included because current infrastructure is
projected to meet future demands. In addition, Syracuse is the only community
listed on the table with an existing drinking supply that is expected usable without
further treatment. Therefore, only 45 ac-ft of water is necessary in addition to
current infrastructure.

Table 16. Demand for Infrastructure Development

Entity 2050 annual Average daily demand Maximum Daily